
PARTS LIST HMSR-292136 DEC. 2023

NO PARTS NO DESCRIPTION Q'TY
UNIT PRICE

(US$/PC)

(FOB Taiwan)

NO PARTS NO DESCRIPTION Q'TY
UNIT PRICE

(US$/PC)

(FOB Taiwan)
1 ST15401AS REGULATOR SET 1 1.8 24 ST87029 BEARING (6201ZZ) 1 4.1

2 OB-30 SNAP RING 1 0.3 25 ST29213625 COUPLING NUT 1 3.2

3 OBS05AS VALVE STEM SET 1 0.8 26 ST29213626 CLAMP NUT 1 9.3

4 ST15407 AIR INLET 1 1.8 27 ST29213627 HANDLE LINK 1 2.7

5 ST29008-1AS EXHAUST SLEEVE 1 1.4 28 ST29213628 WASHER 1 2.1

6 ST29043 MUFFLER 1 1.2 29 ST29213635 POWER SHAFT 1 11.8

7 ST288315AS VALVE SET 1 0.9 30 ST292131 STEEL BALL (1/4") 2 0.3

8 ST29014-2 PROTECTING RUBBER 1 4.1 31 ST292132A SCREW (M5*8L) 2 0.3

9 ST29015 HOUSING 1 6.6 32 ST292133 SOCKET JOINT 1 4.9

10 ST200A13 SAFETY THROTTLE 1 2.9 33 ST29213633AS DRIVE SHAFT SET 1 8.7

11 12012.1 SPRING PIN 1 0.3 34 ST29213641AS FLEX SHAFT SET 1 24.1

12 22536A BEARING (626ZZ) 1 2.4 35 ST292134 CLAMP NUT 1 9.6

13 ST15419B REAR PLATE 1 3.2 36 ST292142 STEEL RING 1 2.4

14 ST29020 ROTOR BLADE 4 0.6 37 ST292143AS LOCK RING SET 1 3.3

15 ST25723 ROTOR 1 7.9 38 ST292144 RETAINER RING 1 5.7

16 ST29022AAS CYLINDER SET 1 10.4 39 ST29213639 GUARD 1 4.3

17 ST29725 FRONT PLATE 1 4.6 40 ST81647 SCREW (M4*12L) 1 0.3

18 21024 BEARING (608ZZ) 1 2.4 41 ST21538 NUT 1 0.3

19 50310 WASHER 1 0.4 42 BT246659.1 SCREW (M6*25L) 1 0.5

20 OB-31 BEARING (6001Z) 1 4.1 43 BT292129 STOP SPANNER 1 1.3

21 ST28027 GEAR LINK 1 4.9 44 60929 HEX (5MM) 1 0.6

22 ST165029AS GEAR SET 3 2.8 45 BT29213645 HANDLE 1 6.3

23 ST29213623 GEAR PLATE 1 11.3 Consumable parts No. 7, 12, 14, 15, 18, 21, 22, 24, 34

FLEX HEAD RUST REMOVAL


